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Colour: Brown
Approximate Thickness: 2.5mm

It{aterial Specifica!ion:
Nominal Composition: PVC
Nominal Total- l{ass: 398jg/to2

ASrSO 9239-1-2003

TEST NU}IIBER : ?-595328-AO
rssuE DATE . 1A/t2/2OL3
PRrlrT DATE . L8/L2/2Ot3

Reactign tc Fire fests for Floorings
Detemination of the Burning Behaviou!
using a Radiant Heat Source
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Observations: Blistering, llelting
Peaetration of flarne through to substrale

Note: Sa$ple was conditioned in accordance with BSEN 13238-20S1 al a
temperatu-re of 23+/-2d,egc and Relative Humidity of 50+/-54 for a minimum of
48 hours prior to testing

No direct.ional properties. three specimens tested only

Each specimen uas adhered to a substrate of 6mm thick fibre reinforced
cement board using Roberts 655 adhesive and cLamped prior to testing

The test results relate to the behaviour of tbe test specimens of a product
under the particular condit.ions of the test, they are irot intended :; be the
sole criterion for assessing the potential fire hazard of the product in use
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